SINCE 1907

CARMEL AREA WASTEWATER DISTRICT

Regular Board Meeting

3945 Rio Road, Carmel, CA 93923

May 26, 2022

Thursday
9:00AM




Carmel Area Wastewater District

P.0. Box 221428 Carmel California 93922 < (831) 624-1248 % FAX (831) 624-0811

Board of Directors

Barbara Buikema
General Manager
Ed Waggoner

Gregory D'Ambrosio
Michael K. Rachel

Operations Superintendent Robert Siegfried
Robert R. Wellington Charlotte F. Tgwnsend
Legal Counsel Ken White

COVID-19 Public Meeting Procedures

As per the Governor’s Executive Order #N-08-21 (June 11, 2021) the following will
be in effect until September 30, 2021.

e CAWD will not make a physical location available from which members of the
public may observe and offer public comment.
[...]
Water Transmission Piping, and Biosolids Conveyance Piping (if applicable)
Small footprint MBR facility with 90% recycling capability
Electrical equipment including Standby Power

Key Deliverables:

e Technical Memorandum of Conceptual Design of Decentralized WRRFs (draft and final) in PDF format. Total summary of
concepts of conveyance and treatment (including preferred biosolids treatment approach determined in Task 3.2) shall be

GREELEY Ano HANISEN

!

97



CARMEL AREA WASTEWATER DISTRICT
WWTP RELOCATION ALTERNATIVES PLANNING ASSISTANCE

provided including costs for conveyance and treatment infrastructure in PDF format
®  Process Flow Diagrams of decentralized treatment plant in PDF format
e 3 Architectural 3D renderings of decentralized packaged plant in PDF format
Schedule:
e 6 weeks delivery of task
Task 3.4 — Decentralized WRRF Opinion of Probable Construction Cost (OPCC)
Conceptual level OPCC will be developed at a Class 4 level for system rehabhilitation per the Association for the Advancement of
Cost Engineering (AACE) International standard for the alternatives described in Task 3 and included in the respective Technical
Memoranda (Tasks 3.1 through 3.3) and Report (Task 3.5). This class represents a “study or feasibility” maturity level and has an
expected accuracy range of -15% to -30% and +20% to +50%.
Key Deliverables:
e (lass 4 Level OPCCs for Each Conceptual Design Component in PDF format
Schedule:
e Provided with each Technical Memorandum and Report deliverable
Task 3.5 —Conceptual Decentralized WRRFs Report
This task includes development of a Conceptual Decentralized WRRF Report which summarizes the sub-basins within the CAWD
Collection System for locations of Decentralized Facilities; conceptual Biosolids Treatment for Decentralized Approach; and
conceptual design of a Decentralized WRRF. The Report shall include an Executive Summary that describes the report contents in
a condensed section. Report shall be submitted to the County in electronic format.
Key Deliverables:
e Report (including Executive Summary) of Decentralized biosolids treatment approach evaluation in PDF format

Schedule:

e 3 weeks delivery of task

Task 4 — Project Management, Site Visits, Meetings, Workshops

At the start of the evaluation, the Greeley and Hansen team will visit with the WPCP staff to discuss the project and anticipated
outcomes and discuss the available information that is available. At the conclusion of the project, a final workshop to discuss the
findings and recommendations will be presented to CAWD staff. A total of eight (8) in-person meetings are included in this scope
of work. Project management tasks will include project management, monthly project invoicing and budget management

Key Deliverables:

Agendas, Notes, Meeting/Workshop as per Schedule shown below
e Monthly invoices

CAWD's Responsibility:

e Attendance at meetings and workshops

GREELEY Ano HANISEN

!

98



CARMEL AREA WASTEWATER DISTRICT
WWTP RELOCATION ALTERNATIVES PLANNING ASSISTANCE

Schedule:

-nnnnnnnnnnnnnnnnnnmmmmmmm

Notice to Proceed

Task 1

Workshop 1

*

Task 2.1

Task 2.2

Task 2.3 (OPTIONAL)

Task 2.4

Task 2.5

Workshop 2

Task 3.1

Task 3.2

Task 3.3

Task 3.4

Task 3.5

Workshop 3

Task 4

KEY:
Kickoff Meeting

* Workshop

2= GREELEY AnD HANSEN



CARMEL AREA WASTEWATER DISTRICT
WWTP RELOCATION ALTERNATIVES PLANNING ASSISTANCE

PROJECT TEAM

GREELEY AnpD HANISEN




CARMEL AREA WASTEWATER DISTRICT
WWTP RELOCATION ALTERNATIVES PLANNING ASSISTANCE

ORGANIZATIONAL CHART

LEAD ENGINEER

Ray David, PhD, PE

PROJECT ENGINEER

Michelle Tran, EIT

TEAM MEMBER
Val S Frenkel, PhD, PE,

RVRE Martin, PE, ENV SP

Ricardo Perez, PE

Ray David, PhD, PE

Jay Surti, PE

George Condes, PE

Norbert Viranyi, PE, LEED AP

CARMEL AREA WASTEWATER DISTRICT

Patrick Treanor, PE

PROJECT MANAGEER QUALITY CONTROL

L LN ] |
Val Frenkel, PhD, PE, DWRE Andrew Martin, PE, ENV SP

Ricardo Perez, PE

BIOSOLIDS ELECTRICAL ENGINEER ARCHITECT (OPTIONAL)
I | |
Jay Surti, PE George Condes, PE Paul Cooper, AIA, LEED AP -

Norbert Viranyi, PE, LEED AP Principal
Justin Blinn AIA, LEED AP
BD+C, LFA - Project Manager
Laudan Siahpolo - Architect
Level IlI

PROFESSIONAL ENGINEER REGISTRATION FIRM

California, Michigan, New York Greeley and Hansen

lllinois, Indiana, Kentucky, Michigan, Mississippi, New Jersey, New York, ~ Greeley and Hansen
Ohio, Oklahoma, South Carolina, Virginia and Wisconsin

California, Nevada, Indiana Greeley and Hansen
Illinois, New York, Texas, and Oklahoma Greeley and Hansen
New Jersey Greeley and Hansen
Illinois Greeley and Hansen

California, Indiana, Arizona, Florida, lllinois, Maryland, Michigan, Nevada,  Greeley and Hansen
New York, Ohio, Oklahoma, Virginia, Wisconsin, and District of Columbia

Michelle Tran, EIT Engineer-in-Training: Arizona Greeley and Hansen
Paul Cooper, AIA, LEED AP Licensed Architect No. C28490; Issuer: California Board of Architects TEF Architecture &
Interior Design
Justin Blinn AIA, LEED AP Licensed Architect No. 036920; Issuer: NY Board of Architects TEF Architecture &
BD+C, LFA Interior Design
Laudan Siahpolo Licensed Architect No. C 37372; Issuer: California Board of Architects TEF Architecture &
Interior Design
9 § GREELEY AnD HANSEN

101



CARMEL AREA WASTEWATER DISTRICT

WWTP RELOCATION ALTERNATIVES PLANNING ASSISTANCE

Val S Frenkel, PhD, PE, DWRE

Project Manager

Firm: Greeley and Hansen

Years of 44

Experience:

Education: - Ph.D. Water and Ecology Science, Lviv

Polytechnic University, 1983

- M.Sc. Civil Engineering, Water and
Wastewater, Lviv Polytechnic University,
1978

Professional
Registrations:

Professional Engineer: California, Michigan,

New York

Professional Engineer (PEng.): Ontario,
Canada

Diplomate, \Water Resource Engineering
(D.WRE)

Fellow WEF

Fellow IWA

Fellow ASCE/EWRI

IDA Outstanding Professional in Water
Reuse 2018

Professional
Experience:

Dr. Val Frenkel is a well-recognized

expert with 44 years of experience and

a proven record of building from the
ground up for various markets including
water, wastewater, water reuse, salinity
management, desalination, and membrane
technologies. Dr. Frenkel has a successful
record of applying technological approaches
to provide project cost savings, often via
development of new technologies and
applications used worldwide for treating
water and wastewater. He also serves as
overall project manager responsible for the
delivery of complete treatment systems
including coordination of permitting and
ancillary design disciplines. Dr. Frenkel’s
expertise includes all aspects of water/
wastewater business including, but not
limited to: business development, program
and project management, process design
based on conventional and advanced
technologies; membrane-based processes
including MF, UF, NF, RO, ED, EDR, ED!I,
and MBR; potable water and wastewater
treatment; water reuse; desalination;

and salt management for industrial and
municipal applications, food, power,
semiconductor, oil and gas industries.

Project Experience:

Program Manager for the Design of a Submerged
Membrane Bioreactor for the City of Lathrop, CA.
Design of submerged membrane bioreactor up to capacity 2.5
MGD and expansion up to 9.0 MGD. Process design, BNR and
MBR design, and equipment selection

Project Manager for the Advanced Water Treatment System
Evaluation for a Major National Dairy Processing Plant, CA.
The proposed advanced water treatment system is based on
the previous recommendations to condition source well water
supplied to the plant, which is rich with calcium, chloride
bicarbonate and silica. The tasks include detailed process and
technological design; selection of equipment, pumps, and
energy recovery devices; development of reverse osmosis
specifications; and development of design documents.

Project Manager for the Development and Validation of
Water Pollution Control Plant Process Model for the
Carmel Area Wastewater District, Carmel-by-the-Sea,
CA.

The Carmel Area Wastewater District (CAWD) Water
Pollution Control Plant (WPCP) is a 3.0 million gallons per day
(MGD) average annual permitted discharge flow facility that
uses activated sludge for secondary treatment. Greeley and
Hansen will utilize the CAWD WPCP's data for model
development. Existing Monthly Operating Report (MOR) data
(or similar) for the WPCP and as-built information will be the
basis for the preliminary data analysis. WPCP data of interest
includes influent flows and loads, as well as operating data
such as mixed liquor suspended solids (MLSS) concentration,
return activated sludge (RAS) concentration and flow rate,
and other parameters as requested. It is anticipated that
three years of MOR data would be sufficient for modeling
purposes. The data collected from the MORs will be plotted,
categorized into dry weather and wet weather data, and
subsequently analyzed. A process model (BioWin) was used
to model the WPCP and run seasonal simulations (four
simulations total) of the WPCP. Analyses may include, but are
not limited to oxygen uptake rates, growth rates, and decay
rates. The data collected from a sampling program will allow
the model to be refined, calibrated, and validated based on
the actual plant specific parameters.

Technical Advisor for the Morris Forman Water Quality
Treatment Center (MFWQTC) Primary Sedimentation
Basin Technology Evaluation and Design for Louisville
and Jefferson County Metropolitan Sewer District, KY.

102

GREELEY Ano HANISEN

!



CARMEL AREA WASTEWATER DISTRICT

WWTP RELOCATION ALTERNATIVES PLANNING ASSISTANCE

Val Frenkel, PhD, PE, DWRE

Project Manager

The Morris Forman Water Quality Treatment Center
(MFWQTC) Primary Sedimentation Basins (primary clarifiers)
were constructed in 1958 and were rehabilitated in the 1970s
when secondary treatment was added to the facility. The
equipment in the clarifiers has exceeded the anticipated
service life and performance is unreliable. The peak wet
weather capacity of MFWQCT is 350 MGD. The 2012
Integrated Overflow and Abatement Plan (IOAP) increased
retention of wet weather flows in the collection system which
will result in longer sustained peak flows to the clarifiers. The
IOAP was developed utilizing a sustained peak capacity of
330 MGD through the clarifiers. The MFWQTC Primary
Sedimentation Basin Rehabilitation Project includes the
design of the following components influent aerated channel,
new bypass channel and blower room; primary sedimentation
basins; north and south pump station equipment; chemically
enhanced primary clarification (CEPT); and odor controls. Dr.
Frenkel served as technical advisor and supported the design
of the CEPT system (including creating jar testing protocol)
and optimization of the existing biological odor control units
for the purposes of treating air from the primary
sedimentation basins and other nearby odorous areas.

Design Lead and Process Engineer for the Membrane
Bioreactor (MBR) Design for the City of Santa Paula
Ventura County, CA.

Design Lead and Process Engineer for the design of a 4.2
MGD submerged membrane bioreactor recycled water
treatment and distribution system. Process design, BNR and
MBR design, and equipment selection.

Process Engineer for the Membrane Bioreactor (MBR)
Design for the City of Fillmore, Ventura County, CA.
Process Engineer for the design of a submerged MBR based
on GE Water - ZENON hollow-fiber membranes, plus recycled
water treatment and distribution systems. Process design,
BNR and MBR design, equipment selection, start-up, and
commissioning.

Process Engineer for the Crescent City Membrane
Bioreactor (MBR) Design, Crescent City, CA.

Process Engineer for the design of submerged MBR based on
SIEMENS hollow-fiber membranes, plus recycled water
treatment and distribution systems. Start-up and
commissioning.

Process Engineer for the Membrane Bioreactor (MBR)
Design for the City of Lake of the Pines, CA.

Process Engineer for the design of submerged MBR based on
KUBOTA flat-plate membranes, including recycled water

treatment and distribution systems. Process design, BNR and
MBR design, and equipment selection, start-up and
commissioning.

Process Engineer for the Membrane Bioreactor (MBR)

Design for the City of Coburg, OR.

Process Engineer for the design of submerged MBR based on

SIEMENS hollow-fiber membranes, along with recycled water
treatment and distribution systems. Process design, BNR and

MBR design, and equipment selection.

Process Engineer for the Membrane Bioreactor (MBR)
Design, City of La Center, WA.

Process Engineer for the design of submerged membrane
bioreactor and recycled water treatment and distribution
systems. Process design, BNR and MBR design, and
equipment selection.

Process/Project Engineer for the Membrane Bioreactor
(MBR) and Reverse Osmosis (R0O) Pilot Study and
Conceptual Project Design for a Confidential Food
Processor Client Tracy, CA.

Dr. Frenkel served as the Process/Project Engineer for the
pilot study and conceptual design of a 0.2-MGD capacity MBR
and RO systems to treat olive production waste streams,
creating an effluent suitable for recycling and reuse. He
developed a flexible model to optimize and reduce the size of
the treatment system, and evaluated and established design
parameters for the MBR and RO systems.

Process Engineer for the Membrane Bio-reactor (MIBR)
Design, City of Arlington, WA.

Dr. Frenkel served as the Process Engineer for the design of
submerged MBR based on KUBOTA flat-plate membranes,
plus recycled water treatment and distribution systems.
Process design, BNR and MBR design, equipment selection,
and start-up and commissioning.

Principal Project Manager and Technology and
Process Lead Engineer for Ashghal IDRIS Terminal
Pumping Station and Sewage Treatment Works for the
City of Doha, State of Qatar.

The advanced membrane technologies had a capacity of 130
MGD and an expansion of up to 260 MGD. Responsibilities
included program management, project management and
process design.

103

GREELEY Ano HANISEN

!



CARMEL AREA WASTEWATER DISTRICT

WWTP RELOCATION ALTERNATIVES PLANNING ASSISTANCE

Andrew Martin, PE, ENV SP

Quality Control

Firm: Greeley and Hansen

Years of 23

Experience:

Education: - B.S. Civil Engineering, University of

Illinois at Urbana-Champaign, 1998

Professional

Registrations:

Professional Engineer: Illinois, Indiana,
Kentucky, Michigan, Mississippi, New
Jersey, New York, Ohio, Oklahoma,

South Carolina, Virginia and Wisconsin

Envision™ Sustainability Professional
(ENV SP)

National Council of Examiners for
Engineering and Surveying (NCEES)
Record

Professional
Experience:

Mr. Andrew Martin has over 23

years of experience managing multi-
disciplinary teams in the study, pilot
testing, design, and construction for
complex multi-million dollar water and
wastewater projects and multi-billion
dollar programs that rehabilitate and
optimize infrastructure and facilities.
He has been involved as Project
Director and Engineer providing

the following services associated

with distribution systems, collection
system, stormwater management,
water treatment, and wastewater
treatment plant improvement projects:
conditions assessments, master
planning, strategic planning, detailed
hydraulics, preliminary and final design,
construction sequencing and phasing,
green infrastructure, pilot testing,
preparation of opinions of probable
construction cost, design review
waorkshops, risk mitigation, permitting,
and office services during construction.
Mr. Martin is a Greeley and Hansen
Principal and serves as the firm's
Technical Services & Innovation Center
Managing Director.

Project Experience:

Quality Manager for the Bay Park Conveyance Project,
Nassau County, NY.

The Nassau County Department of Public Works (NCDPW)
and the New York State Department of Environmental
Conservation (NYSDEC) is implementing the Bay Park
Conveyance Project to improve water quality and storm
resiliency in Long Island’s Western Bays by conveying highly
treated wastewater effluent from the South Shore Water
Reclamation Facility located in Nassau County, New York to